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ARDAMAN Spiir
MATERIALS AND CONSTIRUCTION TESTING
SAF
25 Ashgar City Compound Maads - Caire  Egypt
Tel 2 02- 274068647 « Q1006030248
Emarl: ardamaninternationali@gmarl com

Project: $2 {0 ki e LS File No.: 4980/8
(o~ Oladia s o putlall g J)
Clicnts iyl y S paadl i atLall Eats oft 5 0 Dite: 0672023

PARTICLE SIZE ANALYSIS
OF SOILS AND MATERIALS FINER THAN # 2ih) Sieve

ASTM C 136
Sample No. ;1
Sample delivery date: 21062023
BDescription of sample: el Liladr
Source / Zone of sample: by client
Fercentage of marerials finer than # 200: .6 % From (+000 e 2+
Classification According to AASHTO M143:; A=1-a Stone Fragunients Sand
Sieve Sreve Percentage
New &ize Passing %
Jin, 125 P I
4in, {0 g o .
3.5 & Pl
25in, ai3 fag.g
290, T FER Y
I.5 i irs ag
! i =3 75
34 in. e R}
12 in 125 552
38 . g5 453
No. 4 475 2.0
Na. 18 20 2
N 4 (423 I57
Mo, 200 Qo7 i, ¥
Note i5):

*The sample was provided by the client .
*These results are velated only to the received sample.

Prepared by : Eng. Peter Sobly

7.
x_ﬂ i /s .
Reviewed by : Eng. Hanan Yousey = ,,/ {"f’ L General Manager: Eng. Reda El-Raheb

..-'-




ARDAMAN Split
MATERIALS AND CONSTTRUCTION TESTING

SAE
23 Asfrgar Chiy Compownd Maaol - Coiro Eppt
Tel. : 02- 27468647 - (1O06OI024E
Email: ardamaninternational{@gmeail con

Profect: 4 A€ hi ey pLEY File No.: 498008
foraslie Cadta s cia_pacielf. i
Client: ity Lo pand) YLl S0 U LS Date:  06417/2023
MOISTURE DENSITY RELATIONSHIP OF SOIL
ACCORDING TO ASTM D 1557
Sampie Neo, : 1
Sample delivery date: 21062023
Description of sample: il il
Sowrce / Zone of sample: by clicat
W lab el | i5ip 2,300 2,344 2.320 2,320
LT
Water
Content, % A0 4.0 5.0 7o 2.0
Dry Lnit Weight,
anaime3 2173 2212 2232 2. 168 2128
200 —m——— :__T_ .r_.__. —
=
o3 T el e, Yk T L i
2.1‘:’:.1 i S - =Ry Vo B M TR e e
2180 +————
B T N A o R W {3 i
|
| 2140 -—————
| 2.120
' !
| 21 < ELNE B RS SE 41LES B S L 1Al ) =
ol 10 210 340 4.0 5.0 G0 1.0 B.O AL 100
Result (s):
= Maximinm dey densily = 2232 i
= Ootinium moistare content = .00 0
Note (5):

*The sample was provided by the client .
*These results are related only to the received sample.

Prepared by : Eng. Peter Soblty o )r"

Reviewed by : Eng. Hanan Yousry & General Manager: Eng, Reda El-Raheb




ARDAMAN Splic

MATERTALE AND CONSTTRUCTION TESTING
SAE
FASD L KAWY ARMEDNSE | MOSANDESEEN - (74
Tel : 03- 2M68547 - DI DDeONGY
Email: ardamanimernarionalig gnail.com

FProfoct; s 460 bs s plld File No.: 48008
fommil - Dby e _peilall e S g ol
Clienmt: g ol s fon pandl SF plhall Sa S 48 13 Date: D60 72023
LOS ANGELES TEST

ACCORDING TO ASTM C- 131

Sample No. : 1

Nample defivery dare: 21/A06/2023
Descripiion of sample: gakiel ity
Source / Zone of sample: by elignt

N of WEAR ...23.3...... %

i i
Prepared by : Eng. Peter Sobhy £, 4
Reviewed by : Eng. Hanan Yousry . 4 treneral Manager: Eng. Reda El-Rakel




ARDAMAN Split
MATERIALS AND CONSTRUCTION TESTING

SAE
FABD EL KAWY ANMED St MOHANDSEEN - GIFA
Tl o (2 27468647 - 01030248
Epiail: ardamaninternationali@amail com
Project: s 4 i e e L2 Fife No.: 4800:5
Client: g pilly Lo panll DY pliall S 1 4802 Date:  D647/2023
SPECIFIC GRAVITY AND ABSORPTION
OF COARSE AGGREGATES
ACCORDING TOASTM C 127
Sampie No. 2 1

Sample delivery date: 2162023
Deseription of sample:  cotul dids

Source / Zone of sample: by client
fg' afurated - N
Absorpii
T Bufk  Specific Surface - Dey) | Apparent Specific
A Y Na, I 1y
ample No (%) Graviry Specific Graviy Crravify
Sample #1 I.94 2573 2622 2705

FPrepared by : Eng. Peter Sobliy
Reviewed by : Eng, Hanan Yousry j/ ./

——
i

Creneral Manager: Enp, Reda Ei-Rafeb




ARDAMAN Split

MATERIALS AND CONSTTRUCTION TESTING
5AE

25 Ashgar City Compoitnd Maadi - Caive Egypt
Tl - - 27068484 T - DO 0rE
Email: ardamaninternational @email com

Profect; i Sudi pua £l File No.: 4980/5
Clfents Sy sy dan gand! o plialf 530 N 45 03 Date: 06072023

LIQUID LIMIT , PLASTIC LIMIT . AND PLASTICITY INDEX OF SOILS
ACCORMING TOASTW D438

Sample No, ! 1
Saenple delivery date:  21/06:2023
Description of sample: ool sk

Source / Zone of sample: by elfent
S Ve Ty
fﬂ'm,-fmﬂﬂ N Ligurich Lieniid %) Plastie Ligut (%) | Plagiicity fadex (%)
! 234 78 56
Nafe 1x):

*The sample was provided by the client .
WThese resulis are related only to the received sample.

Prepared by : Eng.Peter Sobhy

Keviewed by : Eng. Hanan Yeusry ; General Manager: Eng. Reda El-Rahel




ARDAMAN -Split
MATERIALS AND CONSTTRUCTION TESTING
SAE

FAGLD EL KAWY AHMED 5t , MONHANDESEEN - GIFA
Tel : 02- 278647 - O 0adz248

Email! ardamaninternationalid grnoll com

Profect: 445 A0 bl ia o LAY File Mo, $980:8
(-l'.-"ﬂ"'!"- ﬂLhJ L:'".r“'i-"l'"-':"- {J':’.IIH.{)I.!J
Clfent: Sl gl p dos panl] S ol Sl N 45 15 Dare: ZaATAG2E

CBR (CALIFORNIA BEARING RATIO)

OF LABORATORY -COMPACTED SOILS
ASTM D - 1883

Sample No, » T

Sample delivery date: 21/06:2023
Description of sample: gwlaa! Ll
Source 7 Zone of sample; by client

IIIi.-l"«'l-l'ts: [ psi}

2400
2200

2000

1800

1600 T
1400 e

1200 o

1000 #H’H;

a0n

GO0 /
400 P,

200 -

o 0.05% 0.1 015 0.2 0.25 0.3 35 0.4

Penetration [ inch )
o

CBR VALUE fat 0.1 in)= 582*100:1000= 58.4 %
CBR VALUE (at 0.2 in)= II190%*10G/T500= 79.3 %
SWEIfiﬂg affer 6 hours = 0075 %

After soaking for 98 hry,

*The sample was provided by the client

Prepared by : Eng.Peter Sobly Jr'f

4

Pl
Reviewed by : Eng. Hanan Yousry Gemeral Manager: Eng. Reda El-Raheb
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ARDAMAN Split
MATERMLE AND CONSITRUCTION TESTING
SAE
25 dihgae Darna Copound Saadi - Cairg
Tel 0= 27480047 - IR

Emii: aramamisirmtioalE ! cow
Projeci: - gl o _sdlall. | Spg o s 0. B File No,: 49795
(2000 P (THO) o Biinall F 0D | fpls
Cliene: Lo panld 3 WL EAL 0 8 Dypses O8-0d-2021

Standard Test Method Of Particle size analysis
OF Soll According to ASTM D - 422
Sovrple deniification: Sangple # 2
Swrgple Descrlptfon: Sodl 2ample
Konrce # Tone af saimiple: Jloda s e __;.:.E..Jr{._i.m,.-_a.-lrfl‘,‘,_‘._'_n_. (LN L R
Dafivery Die 3 -D8-223

AAASHTO Soll Classiflcation ¢ A-1-& ¢ Sone Frogrems Grove! and Sand )

Slave No. 2 £ E 1aan 75" Ned Mo, 100 NedD | No.200
EPy m"‘"“ USJ"" .1 250 1.0 125 8 50 473 2000 Pra] TS
Smgle Parsk
H"“ Bl oo 08,2 g5 4 934 $2.0 86.7 746 255 59
" — —
100

% PASSING
B £ 88383 43828

ki
=]

L=

OPENING SIZE {mm)

Nafe (5]
1= The gl svas provided by the client.,
2- These resnlis are related only e the reoeivd sanples.

FPrepared by @ Eng, Peter Sobly
Revlewed by ¢ Eng.Hanan Yowsree e j::rafﬁfwng:.r dEre. Reda Ef-Ralret

[ ,:Bn.\ NAN-Sphd

y AR
e L.'J""':':'II A

R




RDAMAN Splif
MATERIALS AND CONSTTRUCTION TESTING
SAE

25 Ashgar Darpn Companmd Ml - Calro

Tel » 2. 27468647 - 01006030248
Emnail; srdamanintemationali@amail.com

Project: ol - Gl gie pilalle Sug ) - Lots 40 b
£24 ML) (OO0 or aaill 6 28 7 (ks
Clivint: Do panll o pliall Galy 0 A6 b

File No,: 49708

Dape:08-06-2023

MOISTURE DENSITY RELATIONSHIP OF SOIL
ACCORDING TO ASTM D 1557

Fanple fdentification: Sawple # 2

Sample Descripiion: Soil sample

Fowrce £ Zone of sumpler Ol Ge_petad! Uawr el s pess cidlt, doall 5 08 paas
Delivery Date @ 4-06-2023

Wt Linit Weighi,

gul.l.n‘hlr'l 2.098

1.996 207 2102

2054 I

Farer Cortent,

” 6.0

LAY g

1.3

Drey Unit Welghr,

e 1903

1.046 I.907

1842

196 — m——— -

L2ao

LE20

1500 -
1080 —— 1|
1860 ——

1.B44y -

4.0 6.0

2.0

0.0

Bexult (x);

= Maxinen dey density =

= Clpriwined inoisiure coptent =
Node (xl:

“The sample was provided by the client

“These resulls are related only to the received sample.

B0

1946
800

fmed
M

Reviewed by : Eng.Haman Yousree

Prepored by ;. Eng.Peter Sobly \\@J
e

_ﬂ'marﬁ'lf Manager: Eng, Reda El-Ralah




MiA TERTALE AND CONSTTRUCTION TESTING
FAE

25 Ashgar Darms Comipoursd Masdf - Ciine
fml 2 JFEE T - Bfa0TaNE
Ewicnil: u.rdnmmn'mgnmﬁnnu!lagnmi{mﬂr

Project: s - glaias e el Suplh  bia d60 bd File Now: #9705
(24000) L+ R e Ailosal  FaCF ol
Clignr: A gl S gLl faly Y 4 Dhste: 08-06-2023

LICHAR LIMIT, PLASTIC LIMIT , AND PLASTICITY INDEX OF SOILS
ACCORINNG T ASTM 04318

Suniple Idemtification: Sample 7 2

Sample Degcrfption: Soil sample

Source / Zone of sample: (et oo puilall Tiptay pra¥V o pivoa il daaV 85402 pana
Detivery Daie : 04-06-2023

mm".ﬁ“.‘.' Na, | Ldwnid Linie (%) | Plastic Lioit (%) | Plasticiey Idex (%)
Soil sanmiple o NP NP
—

Note (s):
I- The sample was provided by the elieat .

- These results are refated only fo the recefved somgples,




ARDAMAN Split
MATERIALS AND CONSTTRUCTION TESTING
SAE
25 Ashgar Dama Compound Masdy - Cairo
el 3044847 - OFOGGOT024E
Ermail; ardarmanintenma tionaliEemail.com

Profect: co - e Jva pdlall e Syg ol - gpis di b File No.: 497§
(2000 A4 D) oo Laaald § 2T 3 o ol
Chignt: Loagondl S plall Sy 10 45 2 Date:08-06-2023
CHEMICAL ANALYSIS OF SOIL SAMPLE
ACCORDING TO ECP

Swmple Ifenilfication: Sample & 1

Kample Deseription: Soil saniple

Source ! Zone of sample! Olba ) e uilnlf dine pul e alecs Cild daelf 38 08 jaaa
Delivery Date ; 4-06-2023

—
Elemenit Resulr
—
Chilorides (C1) fLol&d %
Sulpltse as ( 502 ; ) iLIG9d %

|Nese (3):
I« Tive sengle wis provided By flie cffent .
2= Thexe reswlts are refared only fo rhve received samples,

Prepared by: Eng. Peier Sobhy W
Reviewed by ¢ Eng.Hunan Yousree —— _— - Sphit Gf::%‘uufunq#: Eung. Revn Ef-Raked
-

gDAMATTE

! r. o, 1 i




ARDAMAN -Split
WATERIAL S AND CONSTTRUCTION TESTING
AE
25 Ashgar Darma Conpoeund Mascf - Caire

Tk ATdd8d I3 = DFERAIR0ISE
PRl mn'ﬂmrr.w:nu:-.rfmm'@gumrh'm

Project: s - Stday Sa gdlall . Log V- s {0 D
{2+ 000} N0+ PO} Jhe el 4283 oo
Clicnt: 4 pandl Y glhaldl Faly o A4S 35

Fite Mo, : SPT9:5

Dare: 0§-06-2023

ASTM D - 1583

Sample Identification: Sample #2
Sample Descripiion: Soil sanple

Delivery Date @ (4-1G-2023

CBR (CALIFORNIA BEARING RATIO)
OF LABORATORY -COMPACTED S0ILS

Sonrce / Zone af samiple: Sy So sl L el s abiss wili faadl I8 08 paas

—
"k

B0
-

400 T et

200 v

L1} .05 0.1 0.1% 0.z 025 0.2

.35 0.4

Penatration | inch L

CBR VALUE {ar 0.1 in}=231*100/1000= 23,1%

CBR FALUE far 0.2 {n)= £02*1 007 500= 26.8%
Affter sookiag for $6 fes

Frepgared by : Eng, Pefer Solisy L

Youspeay 1] A V] .-'\_"'\ ﬂd&hfﬂn}nﬂr: Eng. Redn El-Rabeb

Foaly |_;_-||.d..'|_l||"‘—':l,:l":" 1
e




HIdAMAN Spdit
MATERLALE AND CONSFIRUCTION TEETING
EALE
25 Arkgar Darma Conipowmd Maguh - Cirg
Ted, 03- 22408047 - Q1005020095
Emrad!: ardormonnirrraiionatZgrlaom

Projece: casli- ol de bialle | Syp - guea 400 Jad File No,: 49795
A4 PR L
it Gt pond Y Bl Sl 0 6 0 Dinete:08-06-2021

Standard Test Method Of Particle size analysis

o According fo ASTM D - 422

Soniple fdentificarion; Sanple ¥ 3

Sample Deserlption; Soil vomple

Sourrce £ Zone of samypler ol g e el Liiar pa¥ pnim alma cdli fLanl €08 jan.
Delivery Dage @ 04-K-2023

AASHTO Soll Classiffeation : A-I-b { Stone Fragments Gravel aind Seand )

S‘Inm_tlhlu r_j'lr .r_ﬂ-"' j‘|"_||r" Illré'* M" N-I.'-‘"’ Nﬂ- :ﬂ Hﬂ.";ﬂ Hﬂ EW
m?aﬁl Sire 174 250 Tk 125 g 475 2000 0425 Lizs
'&“w‘ 5:5'“1"1' 066 540 N 874 G300 77.9 639 3.2 10

o PASSING

DFENING SIZE (mm)

Nove {5}
i- The sample was provided by the cllent .
2= Theewe resulis wre related oy fo e received samples.

Prepared bp @ Eng Poter Soblrp E——
_._._-—'_'_'_—
Reviowed by ¢ Enp, Hanay Yousree I|| AR DA W] AT S ﬁ't‘m%ufﬂfmga':ﬂ.lg.ﬂmﬂ EfRufeh
AR ATEET e e
e _.I 'l'l:i.;.:.l

gkt = o
(39 _____,_,_.J
_,—-—-_'_-_-_-_._




ARDAMAN Split
MATERIALS AND CONSTTRUCTION TESTING
SAE

28 Ashgar Duarwa Composrnd Mnan] - Calro

Tel - 02. 27468647 - 006030248
Email: srdymaninternationafi@aniail com

Profeet: cedid o ey e el g o - s £ 0k File No.: 49795
(2000} N0+ NN oo Dl F T T ey
Client: i pant) S il it o £5 54 Date08-06-2023
ISTURE DEN. TIONRH, TR
ACCORDING TO ASTM D [557

Namiple Identification: Sample 8 2

Swnaple Description: Soil somple

Sonrce / Zone of somple; Sonn oo el i) ol mea pins cili lanll 35 0t jans
Delivery Date ¢ (14-06-2023

W Uy Wetlgher,
g

AL 204 2.305 2.296 2.289

Water Comtent,
]

Dry Uit Welght,
ponem3 2135 L9 2175 2126 2081

j.o 4.0 6.0 8.0 i

———ee

21” i T, W i 1 __. . R s — . =

2380 -

| 2160 -

2140

2120 -
E100 41—

2080 <

2.060 + EL - oo - -
o0 2.0 4.0 &0 a.n 10,0 1:0

Hesult (b
= Meximoum dry dewsity = 2175 L3
= Optimim mofstiere comtent = 6.00 %

Nete {5):

*The sample was provided by the cfient .
*These results are related only {o the peceived smnple.

Prepared by ; Eng.Peter Soblyy

Reviewed by : Eng.Hanan Yousree ___—T_T]FEn}- | Manager: Eng. Reda ELRaheb
= AR ATN-Sp
I;ht\.t!l-l i

e D)
T B
i g = LY

(5 AN —




MAN Split

MATERIALE AND CONSTTRUCTION FESTING
SAE

25 Ashgar Darma Comypoerd Maady - Cafro
Fal o IT4841T - 0000024
Entail: avdamaninternationalimemail com

Project: gl - oliaa oa_sllall.  Sygall - Los 400 5
(2000 A0+ D00 oo ALasl 615 (il
Clignfy oo panll S¥ QL 1 A5 i

LIQUAD £, FLA! I, AND

'ty TEdAS &

Sarnple Identification: Sawmple # 3
Sanple Descripion: Soil sample

Defivery Date @ 04-06.2023

File No.: 49708

Date:08-06-2023

ITY IN

X (R 8

Senrce £ Zone of snmple: e e i iy pa¥T e i il el 2 aae

= — —_
Sunrprle
Identification N | LR Limit (%) | Plastic Limit (%) | Plasticty fodex (%)
Senif sample 232 19.7 A5
— — l
Note {x):
{- The sample was provided by ihe elicat.
- Thiese resulis are refated only to the received samples.
'||- [}
Frepared by : Eng.Peter Sobly \Qj"") o
e
Reviewed by : Eng Hanan F{:Tr&? ARDA wl .'i..’."--‘_" iérk unager: Eng. Redn E-Rapeb
S e P T




ARDAMAN Spiir

MATERIALS AND CONSTTRUCTION TESTING
SAE
23 Ashgar Darna Compotind Maady = Cafro
Tel: 33448413 - 01006070248
Ernail: ardummaninternational@grnarl.con

Prajoct: ool - Sldia ) coe pulali - Sy - vis {00 did Fife No.: 49795
(2400} A O e Tasal 582 fohs
ClHent: Lo panll oY plEall Fily o A5 2 Dite:08-06-2023

'I

CHEMICAL ANALYSIS OF SOIL SAMPLE

ACCORDING TO ECP

Sample Fdentification: Sample £ 1

Sample Description: Soif sample

Source / Zone of sample: Shaas e sl e W pain abwevili Jlaall 3608 na
Delivery Date : 04-06-2023

i
Element Resnlt
Cifarides (Cf) D415 %
Sulphatse as (S0, ) D.3924 %
—-

Mt gz)s
1= Tire sanrple was provided by the elien .
<- These resnlis ave related only to the received sarples,

\
Prepared by: Eng. Peter Sobiy
Reviewed by @ Eng. Hanan Yousree __Leneral Mawager: Eng. Redu El-Reaheh
35 .-._T:::“"‘l‘-‘_'ltl— —
— i Tl ¥ \
e




ARDAMAN -Split
MATERIALE AND CONETTRUCTION THESTING
AL
25 Ashgar Dama Componnd Maad! - Cira
Tel.; J3448417 - OIOORII0248

Erseril: Erﬂ::ﬁ'rmllrrﬂ'mrﬁw.u'r@nxﬂ CiuK

Fraject: Qe - (lada s e il - Sog ol - deta ki Fife No.: 49708
L2000 MO+ Jre Dol 683 L
Clfemts G pondd S gLl Gty o1 A5 2 Pate:(0§-06-2027

CBR (CALIFORNIA BEARING RATIO)
OF LABORATORY -COMPACTED SOILS
ASTM D - 1883

Sanple Mdentification: Sanple 8 3

Sample Description: Soil sample

Source £ Zone of smmple: bty e pllall sy ¥ s ptins Cili lanll 48 43 jane
Delivery Date : 04-06-2023

r;h'e!a [psi)
140

130

1004 _—

&00 /
Pl /

] 0.05 1 0,15 b2 0.25 0.3 0,35 0.4

Penatration | Im;h_IL

CRE VALUE fat (L1 in)=368*100/1000= 36.8%

CBR VALUE (ui 0.2 in)= 804*100/T500= 53.6%
After soaklng for 06 hrs,

i

Frepared by : Eng. F#rr&bbw - i

§
Reviewed by ¢ Eng, Haman ]’M q 0 Hxlﬂnﬂemiﬂ;! 7 Eng. Reda ElRahed
g —y

'\-.-5'."'"-'-.. S k]
'.:-'
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ALRIYADAH

GEME A, CONTRAETING & EUDPLES

Aol = Sliaa )y o plladl — Sy ll) ans aSu bl o 5 52 f Gl o JLEYG
25 2 Jshas (02+000) U (00+000) (3o Dl il g 4ua ganll Y glaall sy 1 f 45 5 £l
Bagall lacal oF A8 0 saludl

oy
=08 o ke g il e aSialad (38 5 0l
"3ganall 48 55 e M el |, 2
S | B I |

200 Jaie (e 5 okall dad gl o) pall Apead EEEYI ALally Aah ) 3 pall lasd) (Ldas)
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agdl Jainl o5

Tel.: OZ5ENEATE
Wehstte: www. glalei com

LAE e-mailanfoliglabeg, com
Particle-Size Distribution of Soils Using Sieve Analysis
ASTM De913
Praject ol opban Sy e BAY Balil) 3 o gl sl L sarngple weight (g |4734
Client Reiada
Sampling Bate 1&Aug-23
Sarmple Description:  |Reddis Gravelly Sand Sail
ST PO e
Laeation -
Lyl -
Cample Na Beiada/SivA02
Sampled by Abdelrahman Gahar
i 2 i " :_: |]|_' :'!i-":!'-'i |: .-il|'|'|| :rl:.' |'|-=_-:-=|.I'I=.":| m
3in 75 .0 1000
2in 541 0.0 1060
1.5in ars a1 1000
lin 25 4.0 0g.0
34 19 o 04.6
12 in 125 15.4 248
A/8in 05 210 5.0
Mo A 475 317 G&.3
M. 10 F 415 has
MeA0 0425 bl.6 384
Mo 20 0.075 E5.0 15.0
Particle Size Distribution
L0 i —
80,1 :
BT |
100
LT
[-L]
E 50,0
2 aoo
D
0.0 1
1 M
0.1 ! -
Q.01 (] | in 104
Dpening Sze , mim
For Olap F g Abdalleh Hussien EFW
Date of Report - 17-Aug-23 7
Fisrrm Number £l abySodl 1 fvar, 01 = /




Tel - NIO2ER0EGTE

Websire: wonw glabeg com
e-iiraslmibalTalabeg. com

Liguid Limit, Plastic Limit, and Plasticity Index of Sails - ASTM D4318

Eruject oy s g g Bl b Bia e g P e ]
Chent Feiada
Sampling Data Id-Aug-i3

Sarnple Descripiion
LATHIRE

Reddis Gravetly Sand 5ol
4 gaal] ) s

[WRT=14ETH -

Lewal -

Eamiphe Mo Aaiada @02
saimpled by abdeirahman Gaber
Plastic Limit =

Mass Maolst Soil + Container , M, [g)

Mass Dry Sail + Container , M; (g]

|igguabed Lirmit -

M ass Noist Soil + Cantainer , Wy {8}

Mass of Container , M, fg)

Water Content, w. (¥}

"[_I'IFrILJJ JEAr I‘".”jl

TR ot ol n LT EY

2540 2510 2563

2360 2350 2400

1530 1640 1620

217 125 20,9 21.7
Mol LLoL L arya? | (-L03

3667 35.62 AG.ED
ass Dy Soil + Cantainer , M, (g) 3xA5 32.54 3285
hass of Container , M; (g) 17 B4 21.05 17.93
Water Cantent, w_{%) rife 26.8 25.1 2649
Mumber of Blows, N 17 25 33 250
L0
y =-0.23%6x+ 32,904 Fluw Curve
*qun fyr i. -
g‘ ;ﬂ_u = P, l|
-E ; - R v [ |
= 200 — |
=
2 w0
ik
Ak 105
Mumbier of Blaws
Plasticity Index =LL-P.L= 52 %
For Cilap Eng. Abdallah Hussien -.q-ru;.tmi‘_
Date of Report ; 17-Aup-23 2k :
Form Mumbcs: 3hab/Sail /02 ver. 01 \ : -
W "
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